

Common Oral Medications that May Need Tapering

Tapering to prevent a withdrawal syndrome or disease state worsening is suggested for several medications. More than one tapering method may be suggested, and the best approach is unknown. Evidence is mostly anecdotal, and a more cautious approach may be needed in certain patients (e.g., high dose, long treatment duration, severe disease). Educate patients and caregivers for which symptoms they should alert the prescriber or seek emergency treatment. Reassure and offer symptomatic relief for milder symptoms. Cognitive-behavioral therapy may be needed in some situations (e.g., benzodiazepine withdrawal).

It has been suggested that medication dose reduction of 25% at weekly or longer intervals, with patient monitoring, is a reasonable approach to tapering in general. When considering a timeline for tapering, take into account the patient's age, comorbidities, concomitant medications, medication half-life, reason for taper (e.g., side effects), and consequences of withdrawal.¹

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|--------------------|---|--|
| Antidepressants | <p>Withdrawal symptoms (FINISH syndrome): <u>F</u>lu-like symptoms, <u>I</u>nsomnia, <u>I</u>mbalance, <u>S</u>ensory disturbances, <u>H</u>yperarousal.²</p> <p>Symptoms usually begin & peak within one week, last one day to three weeks, & are usually mild.²</p> <p>Most common with paroxetine (<i>Paxil</i>) & venlafaxine (<i>Effexor</i>).³</p> | <p>All antidepressants should be tapered except perhaps fluoxetine (<i>Prozac</i>), which has a long half-life.^{3,4} Taper over at least four weeks if taken for at least eight weeks. Consider more prudent approach (e.g., for paroxetine, venlafaxine) of reducing dose by 25% every four to six weeks.⁴ Tapering may not completely eliminate symptoms.² Educate patients symptoms are usually transient and mild. If symptoms are problematic, return to previous dose or switch to fluoxetine.³</p> <p>Also see our <i>Detail-Document</i> on switching antidepressants.</p> |

More . . .

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|------------------------------|---|---|
| Antipsychotics | Withdrawal symptoms (best-documented with clozapine): sweating, salivation, runny nose, flu-like symptoms, paresthesia, bronchoconstriction, urination, gastrointestinal symptoms, anorexia, vertigo, insomnia, agitation, anxiety, restlessness, movement disorders, psychosis. ^{5,6} | Antipsychotic taper usually addressed in context of switching to another antipsychotic. Best method of switching & length of taper unknown. Most experts suggest tapering down while up-titrating new medication. ⁶ Abrupt discontinuation can be appropriate in the event of a serious adverse effect (e.g., agranulocytosis), or in the inpatient setting. ⁵ Clozapine: some experts suggest at least three weeks. ⁵ Olanzapine (<i>Zyprexa</i>), risperidone (<i>Risperdal</i>), “typical” antipsychotics: tapered one to two weeks in some clinical switch trials. ^{5,7} Some experts suggest managing withdrawal symptoms with benzodiazepines, anticholinergics, antihistamines, or valproic acid. ⁸ |
| Baclofen (<i>Lioresal</i>) | Hallucinations, delusions, confusion, agitation, anxiety, insomnia, altered consciousness, hyperthermia, spasticity, tachycardia, seizures. ⁹ Use for over one month is risk factor for delirium. ⁹ | Taper over one to two weeks. ⁹ |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|--------------------|---|---|
| Benzodiazepines | <p>Relapse or rebound of condition being treated; withdrawal symptoms: sweating, tachycardia, tremor, insomnia, anxiety, agitation, nausea, vomiting, hallucinations, seizures.¹⁰</p> <p>Risk factors: use over one year, high dose, short or intermediate half-life (e.g., triazolam [<i>Halcion</i>], alprazolam [<i>Xanax</i>] (especially if daily dose >4 mg for >12 weeks), lorazepam [<i>Ativan</i>]).^{10,25,26}</p> | <p><u>Low dose use:</u> decrease by 20% each week.¹⁰</p> <p><u>Direct taper:</u> Decrease by 25% the first week, by 25% the second week, then by about 10% every week (even slower after prolonged use).¹⁰</p> <p><u>Diazepam switch & taper:</u> Consider switching short or intermediate half-life drug to equivalent dose of diazepam (e.g., <i>Valium</i>) (multiply triazolam dose by 20, alprazolam dose by 10, and lorazepam dose by 5), then taper. Tapering alternatives: (a) decrease by 25% the first week, by 25% the second week, then by 12.5% every seven days; or (b) start with 50% diazepam dose equivalent & reduce by 10% to 20% daily (5% to 10% if diazepam dose >60 mg); or (c) decrease diazepam equivalent by 2 mg every one to two weeks until half of initial dose reached, then by 1 mg every one to two weeks.¹⁰</p> <p><u>Alprazolam (<i>Xanax</i>):</u> Decrease by no more than 0.5 mg every three days.^{25,26,28} Consider slower taper for patients taking ≥4 mg/day for 3 months.^{25,26} Per Canadian labeling, if ≥6 mg/day decrease by 0.5 mg every two to three weeks. When at 2 mg/day, decrease by 0.25 mg every two to three weeks.²⁸</p> <p>Monitor patient for withdrawal or worsening of condition treated. If needed, continue present dose for a few extra weeks, or return to higher dose if needed.¹⁰</p> |
| Beta-blockers | <p>Tachycardia, ventricular arrhythmia, anxiety, myocardial ischemia, angina, heart attack, rebound hypertension.^{11,27}</p> <p>Risk factors: hypertension, coronary artery disease (diagnosed or undiagnosed).²⁷</p> | Taper over one to two weeks. ¹¹ |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|--|--|---|
| Butalbital combination products (e.g., <i>Fiorinal</i>) | Headache exacerbation, tremors, delirium, seizures. ²³ Risk factors: continuous, long-term use of seven or more doses daily. ²³ | Taper over four to six weeks. If patient taking 12 or more doses daily, consider referral to specialist. ²³ |
| Carisoprodol (<i>Soma</i>) | Body aches, sweating, palpitations, sadness, anxiety, restlessness, insomnia. ¹² | <u>Long taper</u> (for patients with renal or liver impairment, age >65 years, or total daily dose >1400 mg): 350 mg three times daily for three days, then twice daily for three days, then once daily for three days. ¹² <u>Short taper</u> : 350 mg three times daily for one day, then twice daily for two days, then once daily for one day. ¹² |
| Carbamazepine (e.g., <i>Tegretol</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% of original dose weekly. Faster if liver function impaired, or switching to oxcarbazepine (<i>Trileptal</i>). Larger dose reduction in patients with serious adverse effects. Smaller dose reduction if seizure control poor. ¹³ |
| Clonidine | Rebound hypertension, headache, restlessness, anxiety, insomnia, sweating, tachycardia, tremor, muscle cramps, hiccups, nausea, salivation; rarely encephalopathy, stroke, death. ¹⁴ Risk factors: use for over one month, concomitant beta-blocker use, daily dose >1.2 mg daily, hypertension, cardiovascular disease. ¹⁴ | Taper over two to four days. Beta-blockers increase risk of rebound hypertension during withdrawal (noncardioselective most problematic [e.g., propranolol]). If patient is taking a beta-blocker, consider taper of beta-blocker first. Monitor BP closely after clonidine taper. ²⁹ Transdermal: Risk of withdrawal lower than with oral, but consider tapering patches over two to four days or switching to oral clonidine taper. ¹⁴ |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|-------------------------------|---|---|
| Corticosteroids | <p>Disease flare (e.g., contact dermatitis, lupus, rheumatoid arthritis).¹⁵</p> <p>Steroid withdrawal symptoms (e.g., flu-like symptoms, hypotension, weight loss) due to unmasking hypothalamic-pituitary-adrenocortical (HPA) axis suppression.¹⁶</p> | <p>Dose/duration necessary to cause significant HPA axis suppression unknown. Expect some suppression with prednisone doses >7.5 mg daily for >3 weeks.¹⁶ Risk of disease flare after short-course treatment probably related to treatment duration and specific disease.¹⁵</p> <p><u>Taper for situations where HPA axis suppression a concern:</u> Decrease by 5% to 10% weekly until reaching 0.25 mg/kg/day to 0.5 mg/kg/day prednisone equivalent, then taper more slowly, OR decrease daily dose by 2.5 mg (or every-other-day dose by 5 mg) prednisone equivalent every one or two weeks.¹⁶ When physiologic dose is reached (e.g., 5 mg to 7.5 mg prednisone equivalent daily), consider switching to hydrocortisone 20 mg once daily in the morning for two to four weeks, then decrease by 2.5 mg weekly until reaching 10 mg daily, then check morning pre-dose cortisol level.^{15,16,24} If normal, hydrocortisone can be discontinued. Restart corticosteroid if disease flare, stress, or steroid withdrawal symptoms occur during the tapering process.^{16,24} After long-term treatment, supplemental corticosteroids may be needed during stress, even if morning cortisol level normal.²⁴</p> |
| Felbamate (<i>Felbatol</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 25% of original dose weekly. Faster if liver function impaired or patient has serious adverse effect. Larger dose reduction with liver impairment. Smaller dose reduction if seizure control poor. ¹³ |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|---------------------------------|--|---|
| Gabapentin (<i>Neurontin</i>) | Seizures ¹³ Withdrawal syndrome: anxiety, insomnia, nausea, pain, sweating. ¹⁷ | Ideally, taper should start after new agent is at effective dose. Decrease by 25% of original dose weekly. Faster if renal function impaired or patient has serious adverse effects. Larger dose reduction in patients with serious adverse effects. Smaller dose reduction if seizure control poor. ¹³ |
| Guanfacine (<i>Tenex</i>) | Anxiety, nervousness, rebound hypertension (less commonly than with clonidine). ¹⁸ | No specific taper suggested. |
| Lamotrigine (<i>Lamictal</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster if liver function impaired, concomitant valproic acid, or patient has serious adverse effect. Larger dose reduction with liver impairment or switching to valproic acid monotherapy. Smaller dose reduction if seizure control poor. ¹³ |
| Levetiracetam (<i>Keppra</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper and larger dose reduction in patients with renal impairment or serious adverse effects. Smaller dose reduction if seizure control poor. ¹³ |
| Nitrates | Increased angina ¹⁹ | Not usually tapered, but consider tapering over one to two weeks with sublingual nitroglycerin as needed. ¹⁹ |
| Opioids | Runny nose, tearing, chills, myalgia, vomiting, diarrhea, cramps, anxiety, agitation, hostility, insomnia. ²⁰ | Acute pain use: decrease by 20% daily. Chronic use: 10% every three to five days; clonidine may be useful adjunct. ²⁰ |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|------------------------------------|--|--|
| Oxcarbazepine (<i>Trileptal</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster if switching to carbamazepine or patient has serious adverse effect. Larger dose reduction for patients with serious adverse effects or switching to carbamazepine monotherapy. Smaller dose reduction if seizure control poor. ¹³ |
| Phenobarbital | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 10% to 25% of the original dose monthly. Faster if patient has serious adverse effects or has been taking phenobarbital for less than one month. Larger dose reduction for patients with serious adverse effects. Smaller dose reduction if seizure control poor. ¹³ |
| Phenytoin (<i>Dilantin</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper and larger dose reduction if liver function impaired. Faster taper for patient with serious adverse effect. ¹³ |
| Tiagabine (<i>Gabitril</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper & larger dose reduction if liver function impaired. Faster taper if patient has serious adverse effect. Slower taper if seizure control poor. ¹³ |
| Tizanidine (<i>Zanaflex</i>) | Hypertension, tachycardia, hypertonia. ²¹ Risk: high dose for long time. ²¹ | No specific taper suggested; decrease dose slowly. ^{21,30} |

| Drug or Drug Class | Rationale for Taper | Suggested Taper |
|---|--|---|
| Topiramate (<i>Topamax</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper & larger dose reduction if renal function impaired. Faster taper if patient has serious adverse effect. Slower taper & smaller dose reduction if seizure control poor. ¹³ |
| Tramadol (<i>Ultram, Ralivia</i> in Canada) | Anxiety, sweating, insomnia, rigors, pain, nausea, tremors, diarrhea, upper respiratory symptoms, hallucinations (rarely). ²² | Prescribing information states tapering may reduce withdrawal symptoms, but no specific taper suggested. ^{22,31} |
| Valproic acid & divalproex sodium (e.g, <i>Depakene, Depakote</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper & larger dose reduction if liver function impaired. ¹³ |
| Zonisamide (<i>Zonegran</i>) | Seizures ¹³ | Ideally, taper should start after new agent is at effective dose. Decrease by 20% to 25% of original dose weekly. Faster taper if patient has serious adverse effect. Larger dose reduction (due to long half-life) for poor seizure control. ¹³ |

Users of this document are cautioned to use their own professional judgment and consult any other necessary or appropriate sources prior to making clinical judgments based on the content of this document. Our editors have researched the information with input from experts, government agencies, and national organizations. Information and Internet links in this article were current as of the date of publication.

Project Leader in preparation of this Detail-Document: *Melanie Cupp, Pharm.D., BCPS*

References

1. Beier MT, Martin CM. Gradual dose reduction and medication tapering: a clinical perspective. *Consult Pharm* 2007;22:628-44.
2. Lader M. Pharmacotherapy of mood disorders and treatment discontinuation. *Drugs* 2007;67:1657-63.
3. Schatzberg AF, Blier P, Delgado PL, et al. Antidepressant discontinuation syndrome: consensus panel recommendations for clinical management and additional research. *J Clin Psychiatry* 2006;67(Suppl 4):27-30.
4. Haddad PM. Antidepressant discontinuation syndromes. *Drug Saf* 2001;24:183-97.
5. Edlinger M, Baumgartner S, Eltanaihi-Furtmuller N, et al. Switching between second-generation antipsychotics: why and how? *CNS Drugs* 2005;19:27-42.
6. Lambert TJ. Switching antipsychotic therapy: what to expect and clinical strategies for improving therapeutic outcomes. *J Clin Psychiatry* 2007;68(Suppl 6):10-3.
7. Ganguli R, Brar JS, Mahmoud R, et al. Assessment of strategies for switching patients from olanzapine to risperidone: a randomized, open-label, rater-blinded study. *BMC Med* 2008;6:17.
8. Buckley PF, Correll CU. Strategies for dosing and switching antipsychotics for optimal clinical management. *J Clin Psychiatry* 2008;69(Suppl 1):4-17.
9. Leo RJ, Baer D. Delirium associated with baclofen withdrawal: a review of common presentations and management strategies. *Psychosomatics* 2005;46:503-7.
10. Chang F. Strategies for benzodiazepine withdrawal in seniors. *CPJ* 2005;138(8):38-40.
11. Teichert M, de Smet PA, Hofman A, et al. Discontinuation of beta-blockers and the risk of myocardial infarction in the elderly. *Drug Saf* 2007;30:541-9.
12. Jordan J, Hamer A, Ketchum KL. Carisoprodol (Soma) and sedative quantities to be restricted on November 15, 2002. Oregon DUR Board Newsletter 2002;4(8). http://pharmacy.oregonstate.edu/drug_policy/pages/dur_board/newsletter/articles/volume4/4_8.html. (Accessed November 5, 2008).
13. St. Louis EK, Gidal BE, Henry TR, et al. Conversions between monotherapies in epilepsy: expert consensus. *Epilepsy Behav* 2007;11:222-34.
14. American Hospital Formulary Service. Clonidine. Bethesda, MD: American Society of Health-System Pharmacists. <http://www.ashp.org/mngrphs/ahfs/a382243.htm>. (Accessed November 5, 2008).
15. Tapering after short courses of corticosteroids: is it necessary? *Pharmacist's Letter/Prescriber's Letter* 2003;19(12):191210.
16. Gong WC. Connective tissue disorders: the clinical use of corticosteroids. In: Koda-Kimble MA, Young LY, Kradjan WA, Guglielmo BJ, eds. *Applied therapeutics: the clinical use of drugs*. 8th ed. Philadelphia, PA: Lippincott Williams & Wilkins; 2005.
17. Product information for *Neurontin*. Pfizer Inc. New York, NY 10017. January 2007.
18. American Hospital Formulary Service. Guanfacine. Bethesda, MD: American Society of Health-System Pharmacists. <http://www.ashp.org/mngrphs/essentials/a308013e.htm>. (Accessed November 5, 2008).
19. American Hospital Formulary Service. Nitrates and nitrites general statement. Bethesda, MD: American Society of Health-System Pharmacists. <http://www.ashp.org/mngrphs/ahfs/a382919.htm#cauts-01>. (Accessed November 5, 2008).
20. Reisner L, Loo PSJ. Pain and its management. In: Koda-Kimble MA, Young LY, Kradjan WA, Guglielmo BJ, eds. *Applied therapeutics: the clinical use of drugs*. 8th ed. Philadelphia, PA: Lippincott Williams & Wilkins; 2005.
21. Product information for *Zanaflex*. Acordia Therapeutics. Hawthorne, NY 10532. July 2006.
22. Product information for *Ultram ER*. Ortho-McNeil, Inc. Raritan, NJ 08869. December 2007.
23. McLean W, Boucher EA, Brennan M, et al. Is there an indication for the use of barbiturate-containing analgesic agents in the treatment of pain? Guidelines for their safe use and withdrawal management. *Can J Clin Pharmacol* 2000;7:191-7.
24. American Hospital Formulary Service. Corticosteroids general statement. Bethesda, MD: American Society of Health-System Pharmacists. <http://www.ashp.org/mngrphs/ahfs/a382921.htm>. (Accessed November 11, 2008).
25. Product information for *Xanax XR*. Pfizer Inc. New York, NY 10017. December 2005.
26. Product information for *Xanax*. Pfizer Inc. New York, NY 10017. December 2006.
27. American Hospital Formulary Service. Betaxolol. <http://www.ashp.org/mngrphs/ahfs/a393047.htm>. (Accessed November 11, 2008).
28. Product monograph for *Xanax*. Pfizer Canada. Kirkland, Quebec H9J 2M5. September 2003.
29. Anderson JR, Nawarskas JJ. Cardiovascular drug-drug interactions. *Cardiol Clin* 2001;19:215-34.
30. Product monograph for *Zanaflex*. Squire Pharm. Montreal, Quebec H4P 2T4. April 2008.
31. Product monograph *Ralivia*. Mississauga, Ontario L5N 8M5. June 2008.

More . . .

Cite this Detail-Document as follows: Common oral medications that may need tapering. Pharmacist's Letter/Prescriber's Letter 2008;24(12):241208.



Evidence and Advice You Can Trust...



3120 West March Lane, P.O. Box 8190, Stockton, CA 95208 ~ TEL (209) 472-2240 ~ FAX (209) 472-2249
Copyright © 2008 by Therapeutic Research Center

Subscribers to *Pharmacist's Letter* and *Prescriber's Letter* can get *Detail-Documents*, like this one, on any topic covered in any issue by going to www.pharmacistsletter.com or www.prescribersletter.com